

Certificate of Analysis



PI Industry Ltd.
20 Soi Ramkhamhaeng 30 (Ban Rao)
10240 BANGKOK-HUAMARK, BANGKAPI

LANXESS International SA
Route Louis Braille 12
CH-1763 GRANGES-PACGOT

Fax: +666623745401

Date: 14.06.2010

Material description

THERBAN 3907

Material

3223594

Customer order data

Your order no.
PII-RM-BOI 58/2010

Ship-to party
607586 PI Industry Ltd.

Delivery data

Delivery no.	Delivered quantity	Planned delivery date	Order no.	Vehicle ID
3012397474 / 000010	500,000 KG	26.07.2010	3030234975 / 000010	SAIA

Batch	Delivered quantity	Date of manuf.	Best before
C001080101	500,000 KG	08.01.2010	07.01.2013

Results Reported as tested.

Inspection method/ Characteristic	Result	Specification	Unit
1) Nitrogen Analyser Bound Nitrile	39,6	37,5 - 40,5	%
2) IR spectroscopy Residual Doublebonds	0,40	<= 0,90	%
3) ISO 246 / ASTM D 5668 Volatile Matter	0,050	<= 0,490	%
4) ML (1+4) 100°C ISO 289 / ASTM D 1646 Mooney Viscosity	69,9	63,0 - 77,0	MLU

Code PI : P0005

QA PASS

K.Chirawut

Receiving Date
10/8/2010